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Batch inspection quality certificate for seamless steel cylinders
SUHAYS Cylinders type: _WG I1229-50-20A  #%2% /i Filling medium: _ &
7= i 5 Product drawing no: LD-QP1.TY-1-2023-01
JIEER 4K Bottom structure:  MMIFEJE O#EE OMNFEE OHBE OXUHED

=

il & VF AT UE 4 5 Manufacturing licence number: TS2210K24-2022
il 1% #L.47 Manufacturing company: Anhui Clean Energy Co., Ltd.
A2 4it5 Batch No.: _HI004 #illi% H 3] Manufacturing Date: _2021.04

= bR S S Standard: _GB/T 5099.1-2017
AMSMEMmSM__001  SFE 202 % A6 S0H__200 H.
£ Remark: At & 4% U o A 68 F %1 i 5 This batch cylinders don’t contain following
number: 001 (/JZEPEREREE) . 002 O/KEEBEMIRLEE)

1 FEH AREIE Main technical data

KM TAEES (MPa) o KIERE K (MPa) s
Nominal WP Hydrostatic TP

NEKER (L - HERRIES (MPa) -
Nominal Volume Leakage TP

ﬁ\oﬁfgfmiﬁzir e BEER (mm) v

2. FAEFE Main Material

) Type PR 5 Name S, ik Type
WA L Cylinder Material | 30CrMo To4%4N % seamless steel tube $229%5.8

3 WA EME 52 A 73 Cylinder Material Chemical Composition
JL# Element | C Si Mn Cr Mo S P S+P Ni Cu
0.26 | 0.17 | 640

B E% 0.80~ | 0.15~
- e = <0.020 | <0.020 | <0.030 | <0.30 | <0.20

AQL 1.10 | 0.25
034 | 0.37 | 0.70

bR %
29 | 0.19 | 0.51
Actual 039 5 | 1.010 | 0.202 | 0.003 | 0.009 | 0.012 | 0.023 | 0.047

Content




ZEWEFEHRE AR A E]
Anhui Clean Energy Co.Ltd

4 J1%YEfE Mechanical Property
AR HE 75 50 Heat Treatment Method

7 K Quenching+ [F] k. Temper

2 JiE Al 92 5 ,
K56 151 H I 1) U MRk it
_ ; Yield 1 2% Bend
Inspection Tensile Strength Elongation Impact value
Strength 180°
Item Rm (MPa) A (%) akv (J/em?)
Rea (MPa)
afébrfEAQL | >820,<880 >695 >14 m/h>28 | P35 |
o : etk
Sl 25 R
867.18/868.27 779/794 15.5/15.5 78 83 Acceptance
Actual Results
5 JIEHPEE Bottom Anatomy
Thafl M RIEE. RO REBSHM, SHRR TS EREE:R,
6 JKIEMEEIRLE Bursting Test
%5 Serial No.: HI004002 SEill}### % /7 Bursting Pressure: 56.91 MPa

JE1% 171 Shape of crevasse:

W, TR, BORIRESIREER.

ZAL MR B ARG FF & GB/T 5099.1-2017 ARAEMGE R, 24%.
After inspection and tests, Products of this batch are according to the
requirements of GB/T 5099.1-2017 and acceptable.
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